
 Final Report 
 

Limitations: 

This document was prepared solely for King County DNRP in accordance with professional standards at the time the services were performed and in 

accordance with the contract between King County DNRP and Brown and Caldwell dated July 19, 2011. This document is governed by the specific 

scope of work authorized by King County DNRP; it is not intended to be relied upon by any other party except for regulatory authorities contemplated 

by the scope of work. We have relied on information or instructions provided by King County DNRP and other parties and, unless otherwise expressly 

indicated, have made no independent investigation as to the validity, completeness, or accuracy of such information.  
[...]
Figure 4-5. Influence of brown grease solids concentration on the hydraulic capacity of South Plant’s 

digesters  at FOG volatile solids loads of 20% and 30% of average annual sludge ....................................23 

Figure 4-6. Influence of brown grease solids concentration on the hydraulic capacity of South Plant’s 

digesters  at FOG volatile solids loads of 5% and 10% of average annual sludge ......................................24 

Figure 4-7. Organic loading capacity and hydraulic capacity of South Plant digesters receiving FOG  at 

20% and 30%  of the organic load and varying concentrations ....................................................................25 

Figure 4-8. Organic loading capacity and hydraulic capacity of South Plant digesters receiving FOG  at 

5% and 10% of the organic load and varying concentrations .......................................................................26 

Figure 4-9. Average daily biogas production from South Plant digesters at different FOG loading rates .........28 



Digester Capacity for Acceptance of Brown Grease 

 

 iv 

Tech Memo-1-FINAL.docx 

Figure 4-10. Relationship between gross biogas production and organic and hydraulic loading limits 

of FOG................................................................................................................................................................29 

Figure 4-11. Change in biogas production with biogas yield and volatile solids destruction  at 30% 

FOG loading for South Plant at average annual after Brightwater ................................................................30 

Figure 4-12. Impact of FOG concentration of biogas available for bioenergy production..................................31 

Figure 5-1: Capacity of Biogas Utilization Technologies at South Plant Relative to Projected Sludge-

Only Biogas Production ....................................................................................................................................35 

Figure 6-1. Estimated additional biosolids production from FOG co-digestion at South Plant at varying 

loading rates .....................................................................................................................................................38 

Figure 6-2. Sensitivity of additional biosolids production to FOG characteristics at 30% of the average  

annual volatile load at South Plant, 2011 ......................................................................................................39 

Figure 7-1. Debris in brown grease loads following pilot testing period .............................................................40 

Figure 7-2. FOG blockage in a basket screen .......................................................................................................41 

Figure 7-3. Impact of grit on a progressing-cavity pump used for brown grease pilot testing ...........................41 

Figure 7-4. Stratified brown grease in an under-mixed tank ...............................................................................42 

Figure 7-5 Theoretical example of biogas peaking due to slug loading of digesters and the potential 

for loss of energy ..............................................................................................................................................43 

 

List of Tables 

Table 2-1. Basic Characteristics of South Plant Digestion Process ....................................................................... 3 

Table 2-2. Summary of Binax System Compressor Capacities .............................................................................. 5 

Table 3-1. Brown Grease Characteristics from Industry Data ................................................................................ 7 

Table 3-2. Percent of Brown Grease Sample Volume Occupied by Different Classes of Materials .................... 8 

Table 3-3. Estimated Total Grease Based on Wiltsee (1998) Population Based Estimate ...............................10 

Table 3-4. Literature Reported Process Data for FOG Degradation ....................................................................11 

Table 4-1. Peaking factors for conversion from average annual to maximum conditions for solids and 

flow projections.................................................................................................................................................15 

Table 4-2. Summary of Current Loadings to South Plant with and without Brightwater Operations ................17 

Table 4-3. Capacity of South Plant Digestion to Accept Brown Grease (Storage Tank Not Included) ...............18 

Table 4-4. Capacity of South Plant to Accept Brown Grease Under Parallel Digester Operation ......................19 

Table 5-1. Digester Gas Capacities and Limiting Factors ....................................................................................35 

Table 6-1. Estimated Nitrogen Return in Centrate Due to FOG Co-digestion at South Plant at Varying 

Loading Rates ...................................................................................................................................................36 

 

 

 



Digester Capacity for Acceptance of Brown Grease 

 

 v 

Tech Memo-1-FINAL.docx 

List of Abbreviations 

ATAD autothermal thermophilic aerobic digestion 

BOD biochemical oxygen demand 

Btu/kW-hr British thermal unit(s) per kilowatt-hour 

CHP combined heat and power 

COD chemical oxygen demand 

DAFT dissolved air flotation thickener 

°F degree(s) Fahrenheit 

FOG fats, oils, and grease 

FSE food-service establishment 

ft foot/feet 

ft3-biogas cubic feet of biogas 

ft3-biogas/lb-VSd cubic feet of biogas per pound volatile solids destroyed 

gpd gallon(s) per day 

HRT hydraulic retention time 

kW kilowatt(s) 

lb pound(s) 

lb-TS/day pound(s) total solids per day 

lb-VS/1,000-ft3-day pound(s) volatile solids per 1,000 cubic feet per day 

lb-VS/day pound(s) volatile solids per day 

lb-VSFOG/day pounds FOG volatile solids per day 

mg/L milligram(s) per liter 

mm scfd million standard cubic feet per day 

MW megawatt(s) 

NPDES National Pollutant Discharge Elimination System 

OLR organic loading rate 

PSE Puget Sound Energy 

psi pound(s) per square inch 

PSRP process that significantly reduces pathogens 

TKN total Kjeldahl nitrogen 

TPAD temperature-phased anaerobic digestion 

VSd volatile solids destruction 

WAS waste activated sludge 

WC water column 

WGB waste gas burner 

WWTP wastewater treatment plant 

 

 



Digester Capacity for Acceptance of Brown Grease 

 

 1 

Tech Memo-1-FINAL.docx 

1. Introduction 
This technical memorandum reviews the evaluation of anaerobic digestion capacity at South Treatment 

Plant, Renton, Washington, to accept fats, oils, and grease (FOG) or brown grease from local haulers to 

increase biogas production and provide a disposal alternative to haulers. 

A desktop evaluation of the potential excess capacity of the digestion and biogas utilization systems at 

South Plant was conducted. The analysis was limited in detail to evaluation of current process loading data 

and nameplate capacities of different energy end-use systems. It is recognized that a detailed assessment 

of the capacities of the ancillary processes: solids conveyance, heating, power, mixing, dewatering, thicken-

ing processes, gas conveyance, and gas safety, will need to be conducted to verify that sufficient capacity 

remains.  Evaluation of these systems was beyond the scope of this preliminary analysis and therefore for 

the purposes of this analysis it was assumed that these elements have sufficient remaining capacity. It is 

recommended that if the County moves forward with brown grease co-digestion that all ancillary systems are 

verified to have sufficient capacity. 

 

Each of the reviewed elements in the capacity assessment is summarized in the sections below. 

2. Description of General Conditions 
The following section describes sludge loadings to the digesters, anaerobic digestion at South Plant, and 

biogas utilization. 

2.1 Sludge Loadings to the Digesters 

The anaerobic digesters receive a combination of primary sludge and waste activated sludge (WAS) from the 

primary and secondary treatment systems, respectively. The primary sludge and WAS are co-thickened in the 

dissolved air flotation thickeners (DAFT), prior to digestion; see Figure 2-1. 

 

 

Figure 2-1. Dissolved air flotation thickener at South Plant, Renton, Wash. 

 



 Digester Capacity for Acceptance of Brown Grease 

 

 2 

Tech Memo-1-FINAL.docx 

Plant staff also noted that they expect raw sludge production to shift due to two factors: bringing the new 

Brightwater Advanced Wastewater Treatment Plant (WWTP) online in July 2013 and increasing septage 

loading to the plant from haulers. When Brightwater commences full operation, flows that were traditionally 

swapped between South Plant and West Point Treatment Plant during the year will be directed to Brightwa-

ter full-time. It is anticipated that Brightwater operation will decrease the solids production at South Plant 

during the winter months when historically the flows and loads are the highest. As Brightwater is not online 

yet, no historical data are available to estimate its impact on South Plant operations; therefore, King County 

and Brown and Caldwell will develop an estimate for the impact of Brightwater on solids loading to the plant. 

The operations staff reported that septage loadings to the plant have increased over the last few years. Staff 

estimate that in the last 3 years septage loads have increased from 14 million gallons per year to approx-

imately 28 million gallons per year. This equates to about 4 percent of the plant’s solids production. The 

septage solids are not nearly as volatile as primary sludge or WAS, having a volatile content of only 72–79 

percent. Further septage typically is collected from a home on an annual basis, allowing significant time for 

degradable organics to be consumed and therefore is likely not to have the same biogas production poten-

tial, as undigested sludge or brown grease. Septage is received at the south side of the plant from Longacres 

Road, where the trucks come in to be weighed prior to disposal. Increased septage receiving will consume 

digester capacity and will need to be assessed in the projection of solids system capacity. 

2.2 Anaerobic Digestion at South Plant 

Currently South Plant processes raw sludge through its mesophilic anaerobic digesters to produce biogas 

and Class B biosolids. A basic process flow diagram for the South Plant solids stabilization process is shown 

in Figure 2-2. 

 

 

Figure 2-2. Basic process flow diagram for the solids stabilization process at South Plant 

 

The digestion system consists of four active digesters and one storage tank, all of equal size. The active 

digesters have floating covers and the storage tank has a fixed cover; see Figure 2-3. The digesters are 

Biogas End-Use

1. Cogeneration

2. Biogas Sale to Puget 

Sound Energy

3. Flare

Dewatering of 

digested sludge

Class B 

Biosolids to 

beneficial use.

Centrate return 

to secondary 

system

Mesophilic Anaerobic Digestion

Four digesters

One storage tank

Primary and 

Thickened  

Secondary 

Sludge



 Digester Capacity for Acceptance of Brown Grease 

 

 3 

Tech Memo-1-FINAL.docx 

operated at mesophilic conditions, 95–99 degrees Fahrenheit (35–37.2 degrees Celsius). A recent dye 

tracer study conducted by the County indicated that with its combination of gas mixing and pump mixing, the 

system achieves approximately 95 percent active volume. Table 2-1 summarizes the basic characteristics of 

the digestion system operated at South Plant, as reported by King County. 

 

 

(a) 

 

(b) 

Figure 2-3. Floating-cover digesters (a) and fixed-cover digested sludge storage tank (b) at South Plant 

 

Table 2-1. Basic Characteristics of South Plant Digestion Process 

Parameter Value Notes/comments 

Anaerobic digesters Data Data 

Number of tanks 4  

Tank inner diameter (ft) 100  

Design volume (million gallons) 2.75  

Percent active volume (percent) 95 King County (2011) 

Active volume (million gallons) 2.61 Design volume x percent active volume 

Mixing type Pump mix/gas mix Both types in each tank 

Digester cover type Floating  

Storage tank cover type Fixed  

Pressure relief valve setting  

(inches of water column) 
14 King County (2011) 

Biosolids product Class B  

Operating temperature (°F) 95–99  

Digested sludge concentration 

(percent dry solids) 
2.9–3.3  

pH 7.4–7.6  

Volatile acids N/A Not measured due to test reliability 

Volatile solids destruction (percent) 59–62  

 

While the digesters operate very well at South Plant, with near complete mix and high volatile solids destruc-

tion (VSd), the plant does experience some operational issues related to struvite (magnesium ammonium 



 Digester Capacity for Acceptance of Brown Grease 

 

 4 

Tech Memo-1-FINAL.docx 

phosphate). Operations reports that struvite is precipitating in the tube-in-tube heat exchangers and are now 

on a cleaning schedule of one heat exchanger per year. Plant staff report that after 2 to 3 years of operation 

the heat exchangers typically show about 2 inches of scale development. 

County operations staff noted that the process exhibits undesirable solids characteristics (odors) when the 

hydraulic retention time (HRT) is below 18 days and therefore try to maintain HRTs longer than 18 days. 

Currently the system has an average HRT of 27–30 days with three of the digesters in service. 

The biosolids generated from the digestion process are dewatered using Andritz centrifuges, and sent to 

various Class B biosolids land application sites. 

2.3 Biogas Utilization 

A product of anaerobic digestion is biogas, which is comprised of methane, carbon dioxide, nitrogen, and 

various trace species (hydrogen sulfide, methyl-mercaptan, etc.). King County beneficially uses its biogas as 

a fuel for digester heating, power generation, and sale to the natural gas utility.  The biogas generated from 

the digesters is processed as depicted in Figure 2-4. 

 

 

Figure 2-4. Basic biogas process flow diagram for South Plant 

 

South Plant currently processes all of the raw biogas through its biogas cleanup process prior to introduction 

to the boilers, natural gas lines, and/or gas turbines. This approach is used both to achieve the biogas 

quality required by Puget Sound Energy (PSE) and to reduce wear and maintenance on the boilers and 

turbines. In the event that either of the turbines are offline, heating demands are met, or PSE will not accept 

gas, additional biogas is sent to the waste gas burners (WGBs). It should also be noted that a fuel cell is 

located on the South Plant property; however, it is no longer in service and will at some point be removed by 

the vendor. Therefore, it is not considered any further in this analysis. The following subsections discuss the 

different biogas end uses available at South Plant. 

2.3.1 Binax Biogas Scrubbing to the Natural Gas Grid 

The Binax system, shown in Figure 2-5, removes impurities and carbon dioxide from biogas to generate 

biomethane of sufficient quality to be introduced to the PSE natural gas grid. Currently King County receives 

the unit price for gas from PSE for the gas introduced to the grid. 

Mesophilic Anaerobic Digestion

Four digesters

One storage tank

To Puget Sound 

Energy natural 

gas line

Binax Biogas Scrubbing 

Facility

Gas fired boilers Combined Heat and Power

(gas turbines)

Waste Gas Burner



 Digester Capacity for Acceptance of Brown Grease 

 

 5 

Tech Memo-1-FINAL.docx 

 

 

(a) 

 

 

(b) 

Figure 2-5. Binax biogas scrubbing facility at South Plant:  

(a) water scrubbing towers and (b) mercaptan addition facility 

 

This end use is not always available to or used by the County. When utility pipeline pressures reach 250 